g

7.8mm
2PCS
e
4

o =20

89026

IO =3 D

=7

7

4x10mm 4x4mm x1




2
SEITINI #

’ "l’\
A LK
XS

y ) =
| ‘ ‘ 2PCS 2PCS
2PCS

3PC

84055 | 86122 87330 | 88087

LI 1000
87018 | 67562 | 88123

(OPTION)

55555 M
2PCs

DE:

6x10MM 4PCS 4PCS

. 87027H 88002 | 88126

— @O = A

wes || screws Jps

| 87051B 88048 | E-12

:

5x8x2.5mm x2




224064

224210

=

16PCS

84187 W

© ©O

3x6MM 6PCS  5x8MM 6PCS

Cm—=
224044

s o
38
» =

4

28



STANDARD PARTS 89055 AIR FILTER SUPPORTER 88062 AIR FILTER SET
89001 CROWN GEAR 89056 S-SHAPE SILICONE TUBE 88063 AIR FILTER FOAM

89002 BEVEL GEAR 89057 ENGINE MOUNT, PAIR 88065 AIR FILTER FOAM COVER

89003 F/R DIFFERENTIAL DRIVE SHAFT 89058 MUFFLER STAY SET 88087 SP BRAKE PAD

89004 DIFFERENTIAL CASE 89059 MANIFOLD WITH 4 SPRING 88094 STEEL SHOCK BALL END

89005 DRIVE PINION GEAR, 2 PCS 89060 IN-LINE MUFFLER/MANIFOLD SET 88115 ALUM COLLAR

89006 CNC STEERING KNUCKLE - ALUM 7075 89061 FRONT SHOCK BODY, 2 PCS 88123 FRONT SHOCK SPRING

89006-1 STEEL COLLAR 89062 REAR SHOCK BODY, 2 PCS 88126 REAR SHOCK SPRING

89007 FRONT LOWER ARM HOLDER - PLASTIC 89063 ALUM SHOCK ADJUSTABLE RING E-12 MANIFOLD SPRING

89008 FRONT C-HUB SET 89064 FRONT SHOCK ABSORBER SET FR-25 INNER FOAM FOR TIRE

89009 CVD SHAFT 89065 REAR SHOCK ABSORBER SET 21018 SILICONE MANIFOLD SEALS

89010 GEAR BOX, PAIR 89066 BALL BEARING M8 X 14 22115 BALL BEARING M 12X 18

89011 STEEL JOINT CUP, 2 PCS 89067 SIDE GUARD, PAIR 22148 SPRING FOR PRO MANIFOLD

89012 CNC FRONT LOWER ARM HOLDER (FF) 89068 BATTERY BOX 224044 CLUTCH NUT, 2 PCS

89013 SCREWS M3 X 50 & M3 X 47 89069 FUEL TANK 224064 BALL BEARING 5X 8 MM

89014 ARM SHAFT M4 X 66, 4 PCS 89070 FUEL TANK POST & MOUNT 224210 SINK ALUM WASHER 3MM

89015 CNC FRONT SHOCK TOWER - ALUM 7075 89071 SEAL FOR GEAR BOX ONTO CHASSIS

89016 FRONT BOTTOM ARM, PAIR 89072 CNC CHASSIS - ALUM 7075 31208 M26 X8 HEX SOCKET COUNTERSUNK HEAD SCREWS

89017 SET SCREWS M5X8,4PCS 89073 BODY FOR HYPER 9 31305 M3 X5HEX SOCKET COUNTERSUNK HEAD SCREWS

89018 FRONT UPPER ARM, PAIR 89074 WHEEL, 2 PCS 31306 M3 X6HEX SOCKET COUNTERSUNK HEAD SCREWS

89019 ARM SHAFT M3 X 42, 2PCS 89075 TIRE - SQUARE SPIKE, 2 PCS 31308 M3 X8HEX SOCKET COUNTERSUNK HEAD SCREWSSTAY SET

89020 FRONT UPPER ARM HOLDER - PLASTIC 89076 ALUM ANTENNA MOUNT 31316 M3 X 16 HEX SOCKET COUNTERSUNK HEAD SCREWS

89021 CNC FRONT UPPER PLATE - ALUM 7075 89077 REAR WING WITH MOUNT 31320 M3 X20HEX SOCKET COUNTERSUNK HEAD SCREWS

89022 FRONT STABILIZER SET 89078 STEEL BALL END 6.8MM 31410 M4 X 10 HEX SOCKET COUNTERSUNK HEAD SCREWS

89023 CNC REAR SHOCK TOWER - ALUM 7075 89079 ADJUSTABLE INSERT SET 31414 M4 X 14 HEX SOCKET COUNTERSUNK HEAD SCREWS

89024 REAR BOTTOM ARM, PAIR 89081 SCREWS SET - A-FOR FRONT/REAR VERSION 31416 M4 X 16 HEX SOCKET COUNTERSUNK HEAD SCREWS

89025 REAR UPPER ARM 89082 SCREWS SET-B- FOR CENTER VERSION f§ 32308 M3 X 8 HEX SOCKET HEAD CAP SCREWS

89026 TITANIUM TURNBUCKLE FOR REAR UPPER ARM ll 89083 SCREWS SET - C - FOR CHASSIS VERSION | 32310 M3 X 10 HEX SOCKET HEAD CAP SCREWS

89027 REAR WHEEL HUB, PAIR 84055 CLUTCH BELL 14T 32316 M3 X 16 HEX SOCKET HEAD CAP SCREWS

89028 REAR UNIVERSAL JOINT SHAFT 84076 BALL BEARING M8 X 16 32322 M3 X 22 HEX SOCKET HEAD CAP SCREWS

89029 CNC REAR LOWER ARM HOLDER - ALUM 7075 f 84077 BALL BEARING M5 X 10 32325 M3 X 25HEX SOCKET HEAD CAP SCREWS

89030 CNC FRONT LOWER ARM HOLDER (FR) 84078 BALL BEARING M6 X 10 33308 M3 X8 HEX SOCKET BUTTON HEAD SCREWS

89031 REAR STABILIZER SET 84112 FUEL FILTER 33310 M3 X 10 HEX SOCKET BUTTON HEAD SCREWS

89032 WING MOUNT 84133 SWITCH CAP, 3 PCS 33312 M3 X 12 HEX SOCKET BUTTON HEAD SCREWS

89033 REAR BRAKE MOUNT 84187W WASHER M 3.1 X 6: 6 PCS, M6.5 X 8:6 PCS 33315 M3 X 15 HEX SOCKET BUTTON HEAD SCREW

89034 FRONT/REAR BUMPER SET 86048 SHOCK PISTON, 4 PCS 33410 M4 X 10 HEX SOCKET BUTTON HEAD SCREWS

89035 FRONT/REAR BRACE SET 86049 SHOCK BLADDER, 4 PCS 33412 M4 X 12 HEX SOCKET BUTTON HEAD SCREWS

89036 SERVO SAVER SET 86050 SHOCK NYLON SET 35410 M4 X 10 PAN HEAD SCREWS

89037 SERVO SAVER ARMS 86121 CNC CLUTCH SHOE 38303 M3 X3 SET SCREWS

89038 TURNBUCKLE FOR STEERING 86122 CLUTCH SPRING FOR 86121 38404 M4 X4 SET SCREWS

89039 NYLON STEERING BALL END 86221 PRO MUFFLER FOR 21 ENGINE 38405 M4 X5 SET SCREWS

89040 CNC ALUM CENTER DIFF HOUSING PLATE Il 87016 STEEL BALLEND M 6.8 38505 M5 X5 SET SCREWS

89041 BRAKE CAM SET 87018 SHOCK BOOTS & SPACERS 39008 NYLON NUT M3

89042 CENTER DIFFERENTIAL MOUNT 87027H WHEEL HUB SET - HARD COATING 39408 M4 X 8 HEX SOCKET"I" HEAD SCREWS

89043 ALUM CENTER DIFFERENTIAL POST 87051B BALL BEARING M5 X8 FLANGE 31312T M3 X 12HEX SOCKET COUNTERSUNK TAPPING SCREWS

89044 ALUM CNC CENTER BRACE PLATE 87052 HEX HEAD SCREWS M 4 X 16.5 33310T M3 X 10 HEX SOCKET BUTTON HEAD TAPPING SCREWS

89045 STEEL SPUR GEAR- 40T 87078 FUEL TUBE 33312T M3 X 12HEX SOCKET BUTTON HEAD TAPPING SCREWS

89046 CENTER DIFFERENTIAL DRIVE SHAFT 87125 FRONT SHOCK SHAFT - M3.5 33413T M4 X 13 HEX SOCKET BUTTON HEAD TAPPING SCREWS

89047 ALUM CENTER DRIVE SHAFT 87126 REAR SHOCK SHAFT - M3.5 33415T M4 X 15 HEX SOCKET BUTTON HEAD TAPPING SCREWS
89049 RADIO TRAY - GRAPHITE 87330 TURNBUCKLE M5X 30 FOR FRONT UPPER ARM I 33418T M4 X 18 HEX SOCKET BUTTON HEAD TAPPING SCREWS
89050 RADIO TRAY MOUNT 87375 BODY CLIP SC8015 WASHER M 2.7 X6.5X 0.6

89051 COORDINATOR MOUNT FOR 25'SLANTED ENG [ 87398 M3.5 SHOCK ABSORBER REPAIR SET SW3NI SPRING WASHER M3

89052 THROTTLE ROD SET 88002 HEX SCREW M 4 X 47 OPTIONAL PARTS

89053 SERVO LINKAGE ROD SET 88048 BRAKE DISC 87562 NEW WING
89054 TURNBUCKLE FOR STEERING SERVO 88061 FLYWHEEL 89048 CNC RADIO TRAY - ALUM 7075






